
 

1527 Cole Blvd, Suite 300 

Lakewood, CO 80401 

T 303.239.5400 

 

Terry Ranch Water Supply Inspection Activities 

Water Quality Evaluation 

Prepared for  

Greeley Water and Sewer Department ,  Colorado 

February 8,  2021 

 

 

 

 

 



 

This page intentionally left blank. 

 



 

 

 

iii 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Greeley-Water Quality Eval_2021-02-08_FINAL 

Table of Contents 

List of Figures .............................................................................................................................................. iv 

List of Tables ................................................................................................................................................ v 
[...]
mechanism controlling lead concentrations in customers’ service lines and premise plumbing. Brown 

et al. (2013) summarized three primary mechanisms for lead corrosion control: 

• pH and alkalinity adjustment to form passivating lead carbonate scales (Pb(II) mineral scales); 

• Maintenance of a high oxidation reduction potential (ORP) to form passivating lead oxide scales 

(Pb(IV) mineral scales); and  

• Addition of a chemical corrosion inhibitor such as orthophosphate- or silicate-based compounds. 

The potential for Greeley to rely on these mechanisms to control lead in its distribution system is 

discussed in Section 4.3.1.1.  

Because drinking water always contain some alkalinity, lead carbonates are important lead minerals 

found in drinking water distribution systems. When only the pH and carbonate concentrations are 

considered, there are two forms of lead carbonate minerals that predominate under water quality 

conditions that are typically encountered in drinking water: cerussite (PbCO3) and hydrocerussite 

(Pb3(CO3)2(OH)2). These minerals form under different conditions: hydrocerussite is the dominant 

lead carbonate when pH is high or the dissolved inorganic carbon (DIC) concentration is low, while 

cerussite is more prevalent when DIC concentration is higher and pH is lower. The approximate 

domains of the two minerals are shown in Figure 2-1. In general, hydrocerussite is more stable than 

cerussite and is the form of lead carbonate that can lead to the lowest overall theoretical lead 

solubilities. Hydrocerussite tends to dissolve at pH below approximately 8.5, unless DIC 

concentrations are low. Cerussite is less stable and can be more prone to sloughing, leading to lead 

release, when water quality is not favorable to its production. However, in distribution systems with 

relatively low amounts of lead-bearing plumbing materials (which is expected in Greeley’s system), 

either form of lead carbonate, i.e., cerussite or hydrocerussite, can effectively control 

plumbosolvency if water quality conditions are stable. Thus, one of the key elements to limit lead 

corrosion and release is to maintain stable water quality and distribution conditions, which preserve 

the stability of the passivating lead carbonate minerals and limit plumbosolvency. If water quality 

conditions change such that the dominant mineral form is no longer thermodynamically favorable, 

the water system may experience increases in lead as one mineral scale dissolves and the other 

forms.  

 



Terry Ranch – Water Quality Evaluation Section 2 

 

 

2-4 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Greeley-Water Quality Eval_2021-02-08_FINAL 

 

Figure 2-1. Contour Diagram of Theoretical Lead Carbonate Solubility 

This diagram represents a pure system with varying hydrogen ion and carbonate species concentrations, at 25°C and 

I=0.005 mol/L. Concentration units are log (mg Pb/L). Local high and low points are identified with “H” and “L”, 

respectively. The boundary line position between the domains of the lead carbonate minerals is approximate. 

Source: AwwaRF and TZW (1996) 

 

2.2.2 Copper Corrosion Control Theory 

Copper piping, which is commonly used for both service lines and premise plumbing, is most 

vulnerable to corrosion when it is newly installed. That is because, over time, copper pipe naturally 

forms a scale of insoluble minerals that ‘passivate’ the pipe by isolating the bulk water from the 

metallic pipe wall. These scales typically manifest as duplex films, with a thin layer of the 

semiconductor cuprite (Cu2O(s)) in contact with the metal pipe wall, overlain with a porous layer of 

relatively insoluble cupric salts such as malachite (Cu2CO3(OH)2(s)) or tenorite (CuO(s)) (Schock and 

Lytle, 2011). However, the formation of malachite and tenorite is relatively slow; prior to formation of 

these minerals, copper corrosion is controlled by the metastable cupric hydroxide (Cu(OH)2(s)], which 

is more soluble. Prior to formation of malachite or tenorite, high DIC water may lead to rapid 

carbonate complexation that can disrupt the formation of the cuprite underlayer, leading to 

increased copper corrosion. Therefore, except at high pH values, high DIC concentrations that may 

be protective of iron piping may actually be aggressive to new copper piping. This is shown in Figure 

2-2, which delineates between water conditions that were considered corrosive and noncorrosive 

towards copper. Water quality conditions that fall in the grey shaded area of Figure 2-2 are 

considered to be corrosive towards copper unless a corrosion inhibitor such as orthophosphate 

(identified as PO4 in Figure 2-2) is used. 



Terry Ranch – Water Quality Evaluation Section 2 

 

 

2-5 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Greeley-Water Quality Eval_2021-02-08_FINAL 

 

Figure 2-2. Conditions that are Corrosive to Copper as Defined by the Lead and Copper Rule Working Group 

(LCRWG) of the National Drinking Water Advisory Committee (NDWAC) 

Source: Roth et al. (2016) 

 

In addition to the general corrosion of copper piping described above, copper piping can be 

vulnerable to pitting corrosion. Although pitting corrosion has been studied by many researchers, the 

mechanisms controlling pitting are not currently well understood. Partially, this is because there are 

multiple factors that can cause pitting, complicating analysis. In general, it has been demonstrated 

that high pH water (pH 9) with low DIC concentrations (5 to 10 mg/L as C) and low free chlorine 

residuals can result in copper pitting (Lytle and Schock, 2008). Chloride and sulfate may also impact 

pitting corrosion. Historically, chloride was considered to be the most important ion when considering 

pit formation and sulfate was not thought to be a factor. However, research by Edwards et al. (1994) 

suggests that there is a temporal factor to the influence of chloride and sulfate on pitting corrosion; 

chloride was found to initially increase corrosion yet lead to the formation of passivating scales over 

time, while sulfate was found to initially have no impact on copper corrosion but increased copper 

corrosion over time, presumably by modifying the scale minerology away from passivating scales.  

2.3 Corrosion Control Options 

The selection of a corrosion control strategy needs to consider water quality, as well as distribution 

system materials and hydraulic conditions. If corrosion control is deemed necessary, the general 

approaches that can be used are the following:  

• Alkalinity and pH adjustment, which affects DIC concentration; or 

• Use of corrosion inhibitors to form less soluble metal compounds (e.g., carbonates, silicates, or 

phosphates) that adhere to the inner pipe walls.  

Calcium hardness adjustment that increases CaCO3 precipitation is often practiced to protect 

cement-based pipes, but it does not directly affect corrosion of lead, copper or galvanized materials. 

Appendix A presents detailed information about corrosion control strategies. 

If a corrosion inhibitor is deemed necessary, its dosage needs to be carefully determined using 

laboratory, bench and/or pilot tests, pipe racks, pipe-loop or metal coupon tests, with appropriate 

monitoring methods. 

 



 

 

 

3-1 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Greeley-Water Quality Eval_2021-02-08_FINAL 

Section 3 

Description of the Water System 

In addition to serving the City of Greeley, the Greeley Water & Sewer Department also serve the 

municipalities of Windsor, Milliken and Evans, which represent approximately 15 percent of 

Greeley’s water demand according to Greeley’s 2003 Water Master Plan. In 2016, approximately 

96,500 people received water from Greeley. Population passed the 100,000 mark to reach 

approximately 108,000 people in 2017.  

3.1 Current Water Sources 

Greeley’s water sources include direct river diversions, unit ownership in two projects, high mountain 

reservoirs, shares in several irrigation companies, and opportunities for exchanges with neighboring 

entities (Figure 3-1). More specifically, Greeley’s drinking water originates from surface water from 

four river basins: Cache la Poudre River, Laramie River, Big Thompson River, and Colorado River. 

These water sources are retained in six high-mountain reservoirs located in the Poudre Basin, 

namely Barnes Meadow, Comanche, Hourglass, Peterson, Milton Seaman, and Twin Lake. Greeley 

also uses a plains reservoir system that consists in three lakes (Boyd Lake, Lake Lovel, and 

Horseshoe Lake) to provide storage to meet summer demands. In addition, Greeley can store a 

portion of its allocation of the Colorado Big-Thompson (C-BT) Project in Lake Granby, Horsetooth 

Reservoir and Carter Lake to meet water demand. Greeley also owns a portion of the Windy Gap 

Project. Water from the C-BT and Windy Gap transmountain Projects originates from the Upper 

Colorado River Basin.  

 

Figure 3-1. Greeley Water Resources 

Source: City of Greeley –Production Rate Summary and System Review Technical Memorandum (2016) 



Terry Ranch – Water Quality Evaluation Section 3 

 

 

3-2 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Greeley-Water Quality Eval_2021-02-08_FINAL 

3.2 Existing Water Treatment Plants 

Greeley owns and operates two drinking water treatment plants (WTPs): the Boyd Lake WTP located 

east of Loveland, and the Bellvue WTP located north of Fort Collins.  

3.2.1 Bellvue Water Treatment Plant 

The Bellvue WTP was established in 1907 and operates year around. It is supplied by high-quality 

surface water from the six high-mountain reservoirs described in Section 3.1, as well as the Laramie-

Poudre Tunnel Project, the C-BT Project, and the Windy Gap Project.  

The Bellvue WTP has a design capacity of 32 million gallons per day (MGD), but limitations from the 

transmission pipes leaving the plant restricts the capacity to 22.6 MGD, according to the 2016 

Production Rate Summary and System Review Technical Memorandum. Following raw water settling 

ponds, chlorine dioxide is added to decrease DBP formation and oxidize iron and manganese. 

Chemical addition includes powdered activated carbon (PAC) when needed, and chlorine and soda 

ash (sodium carbonate) before rapid mixing. In the rapid mixer, alum, a polymer, and caustic soda 

(sodium hydroxide) are added. Following flocculation on plate settlers and sedimentation, chlorine, a 

filter aid polymer and caustic soda are added before filtration. Disinfection is performed with free 

chlorine. Caustic soda is used to increase pH to 7.7 to 7.8 and control corrosion in the distribution 

system.  

3.2.2 Boyd Lake Water Treatment Plant 

The Boyd Lake WTP was established in 1964 and typically operates from April to October each year. 

It is supplied by surface water from the C-BT Project, the Windy Gap Project, and the three lakes of 

the plains reservoir system described in Section 3.1. Greeley operators adjust the water source 

blend to reach an alkalinity of 30 mg/L as CaCO3, and preferably 40 to 45 mg/L.  

The Boyd Lake WTP has an approved capacity of 40 MGD, conditional on maintaining effluent water 

quality, but aging infrastructure and raw water quality have limited the capacity to approximately 

32 MGD (according to the 2016 Production Rate Summary and System Review Technical 

Memorandum). Like the Bellvue WTP, water is treated using a conventional process that begins with 

raw water settling ponds, followed by chlorine dioxide to inactivate microorganisms and improve 

tastes and odors, coagulation with alum and a cationic polymer in a rapid mixer, flocculation (a PAC 

slurry is added at one of the flocculation basins), sedimentation in tube settlers, addition of a 

cationic polymer and chlorine, and filtration on dual media. Disinfection is performed with free 

chlorine. Like the Bellvue WTP, caustic soda is used to increase pH to 7.2 to control corrosion in the 

distribution system.  

3.3 Greeley’s Distribution System 

From the WTPs, treated water is delivered to Greeley through 153 miles of transmission pipelines, 

14 inches in diameter and greater. The summary of pipe materials presented in Table 3-1 indicates 

that the majority of the transmission pipes are made of steel, with small amounts of cast iron pipes 

(CIP) and ductile iron pipes (DIP).  

From the Bellvue WTP to Greeley, two transmission pipelines with a combined capacity of 20 MGD 

(according to the 2003 Water Master Plan) distribute water by gravity. One of the transmission 

pipelines is predominantly 27 inches in diameter, and splits into two 20-inch pipes. The second 

transmission pipeline leaves the Bellvue WTP at 38 inches in diameter and decreases to 30 inches 

and then 27 inches (its predominant size) until it reaches Greeley. A number of customers are served 

directly from these transmission lines.  



Terry Ranch – Water Quality Evaluation Section 3 

 

 

3-3 

DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Greeley-Water Quality Eval_2021-02-08_FINAL 

From the Boyd Lake WTP, two transmission pipelines provide water to Greeley: a 27-inch diameter 

pipeline and a 34-inch pipeline. The combined capacity is 40 MGD according to the 2003 Water 

Master Plan. As opposed to the Bellvue WTP transmission pipelines, water from the Boyd Lake WTP 

is pumped through the transmission pipelines to reach Greeley.  

Greeley’s distribution system consists of four pressure zones interconnected by pump stations and 

pressure-reducing valves (PRVs), as illustrated in Figure 3-2. Greeley’s finished water storage tanks 

are located at four sites (2003 Water Master Plan): 

• 23rd Avenue: Four reservoirs with a total capacity of 37 MG; 

• Mosier: A two-celled reservoir with a total capacity of 15 MG; 

• Gold Hill: A single reservoir with a capacity of 15 MG; and 

• Zone 4: A single 2-MG elevated storage tank. 

In general, water from the Bellvue WTP is primarily delivered to Zone 1, but it may also be delivered 

to Zones 2 and 3 via the Mosier Pump Station. Water from the Boyd Lake WTP is primarily delivered 

to the Gold Hill Reservoir, which serves Zone 3, but it can also serve Zones 1 and 2 via PRVs. Zone 4 

is supplied by pumping water from Zone 3. 

Greeley’s distribution system also includes 489 miles of pipes. A summary of distribution system 

pipe materials is presented in Error! Reference source not found., and a summary of customer 

service line (i.e., the pipe segments from the water meter to the buildings) materials is shown in 

Table 3-3. Error! Reference source not found. indicates that the dominant pipe material is CIP 

followed by DIP and C900 PVC. Most service lines are made of copper. Although there are still a few 

service lines for which the material has not been identified, there are no known lead service lines in 

Greeley’s service area. 

 

Table 3-1. Materials of the Transmission Pipelines from the WTPs to Greeley 

Material Diameter (inches) Length (feet) Proportion of System (%) (1) 

Cast iron pipe (CIP) 20 to 36 134,593 16.7% 

Concrete 27 35,985 4.5% 

Ductile iron pipe (DIP) 16 to 60 108,276 13.4% 

Polyvinyl chloride (PVC) 24 340 <0.1% 

Steel 14 to 60 527,256 65.4% 

(1) The proportion is based on a total pipe length of 806,450 feet. 

 

Table 3-2. Pipe Materials Present in Greeley’s Distribution System 

Material Diameter (inches) Length (feet) Proportion of System (%) (1) 

Asbestos cement pipe (ACP) 6 1,868 0.1% 

C900 polyvinyl chloride (PVC) 4 to 16 613,027 23.8% 